
1 

A 

PROJECT REPORT 

ON 
 

Wastewater Management and Performance 

Evaluation of the ETP in a Pulp and Paper Mill:  

A Case Study 
 

 
SUBMITTED IN THE PARTIAL FULFILLMENT OF THE REQUIREMENT FOR THE 

AWARD OF DEGREE OF 
 

MASTER OF ENGINEERING 

(ENVIRONMENTAL ENGINEERING) 
 

SUBMITTED BY: 
 

VAIBHAV NAUTIYAL 
UNIVERSITY ROLL NO. 9103 

 
 

Under the esteemed Guidance of, 

 

Dr. S.K. SINGH, Professor 
 

& 
 

Dr. BHARAT JHAMNANI, Assistant Professor 

 

 

 

DEPARTMENT OF CIVIL & ENVIRONMENTAL ENGINEERING 

DELHI TECHNOLOGICAL UNIVERSITY 

(FORMERLY DELHI COLLEGE OF ENGINEERING) 

2009-2011 

 



2 

CERTIFICATE 
 

 
It is certified that the work presented in this thesis entitled “Wastewater Management & 
[...]
individually or pretreated before joining the common sewer,  in most cases the combined 

wastewater receives the final treatment with exception of uncontaminated cooling water. 

The quality of the effluent desired and the mode of final disposal determine the type of the 

treatment to be adopted.  

Type of methods adopted in a typical pulp and paper mill could be amongst the following 

mentioned processes/mechanisms: 

1. Physical Methods 

a. Sedimentation and Floatation 

2. Physico-Chemical Methods 

a. Chemical Flocculation 

b. Activated Carbon Adsorption 

c. Ultra Filtration 

d. Reverse Osmosis 

e. Chemical Oxidation 

f. Chemical Precipitation 

3. Biological Methods 

a. Anaerobic Lagoons 

b. Stabilization Ponds 

c. Aerated Lagoons 

d. Activated Sludge Process 

e. Plastic Media Trickling Filters 

f. Rotating Biological Contactor (RBC) 

g. Anaerobic Contact Filter 

 

Effluent Treatment Plants installed at Naini Papers Ltd. And Naini Tissues Ltd. works on 

the principle of ACTIVATED SLUDGE PROCESS which is the most successful method 

for treating pulp and paper mill wastewaters. Activated sludge operates at high oxygen 

levels. Nitrogen and phosphorus supplementation at 4.3 kg and 0.6 kg, respectively, would 



75 

be the minimum for every 100 kg of BOD removal. Organic loading used vary from 0.2 to 

0.5 kg BOD/kg MLSS/d with MLSS concentration ranging from 3,000 to 4,000 mg/l and 

aeration period between 4 to 9 hours. BOD removals of above 95 percent could be 

achieved in the system followed by secondary clarification. The conventional activated 

sludge process consists of an aeration tank, clarifier and a sludge recycle system and the 

design parameters for a Conventional Activated Sludge Process is given in Table 6.1. The 

process can be operated as a plug flow system, completely mixed system or somewhere 

between plug flow and complete mixing.  

The normal drawbacks in the system are foaming in aeration tank, cost of nutrients and 

colour intensification. 

 

Figure 6.1: Activated Sludge Process Diagram 
 

 

Table 6.1: Design parameters for Conventional Activated Sludge Process 

Design Parameter Range/Value 

Retention Time, h 2 – 10 

Organic Loading, kg BOD/kg MLSS/d 0.2 – 0.5 

Sludge age, d 3 – 4 

Sludge concentration, mg/l 3,000 - 4,000 

Aeration tank depth, m 4 

Clarifier surface Load, m/h 0.8 – 1.0 

 

 

 



76 

Problems may appear during the operation of activated sludge systems, including:  

 High solids content in clarified effluent, which may be due to too high or too low 

solids retention time and to growth of filamentous micro-organisms. 

 Rising sludge, occurring when sludge that normally settles rises back to the surface 

after having settled. In most cases, this is caused by the denitrification process, 

where nitrate present in the effluent is reduced to nitrogen gas, which then becomes 

trapped in the sludge causing this to float. This problem can be reduced by 

decreasing the flow from the aeration basin to the settling tank or reducing the 

sludge resident time in the settler, either by increasing the rate of recycle to the 

aeration basin, increasing the rate of sludge collection from the bottom, or 

increasing the sludge wasting rate from the system. 

 Bulking sludge, that which settles too slowly and is not compactable, caused by the 

predominance of filamentous organisms. This problem can be due to several factors 

of which the most common are nutrient balance, wide fluctuations in organic load, 

oxygen limitation (too low levels), and an improper sludge recycle rate. 

 Insufficient reduction of organic load, probably caused by a low solids retention 

time, insufficient amount of nutrients such as P or N (rare in fisheries wastewaters), 

short-circuiting in the settling tank, poor mixing in the reactor and insufficient 

aeration or presence of toxic substances. 

 Odours, caused by anaerobic conditions in the settling tanks or insufficient aeration 

in the reactor. 

6.1 STANDARDS FOR EFFLUENT AND EMISSIONS IN PULP AND PAPER 

MILL 

In India, industry specific effluent standards are being evolved at the national level and are 

designated as “MINIMAL NATIONAL STANDARDS” (MINAS), which envisage 

treatment of all wastes to certain minimum standards regardless of the type of wastewater 

and location. MINAS are evolved considering the treatablility of the wastewaters and the 

various unit processes and operations that are available for treatment. The unit processes 

and operations are the building blocks and each has an associated cost factor. Any 

combination of unit processes and operations provides a stage of treatment and the 

performance of a treatment stage is expressed by the percentage removal of pollutants. The 

acceptability of the MINAS is very much linked to the techno-economic acceptability of 

the suggested stage of treatment which is possible by linking annualized cost or annual 

burden due to pollution control measures to the annual turnover of the industry. The stage 

of treatment whose annual burden remains within a critical percentage of annual turnover 

is accepted as minimal stage of treatment and the concomitant effluent standards is the 

MINAS.  



77 

The standards for pulp and paper mill effluent/emission have been evolved after looking 

into best practical technology, economics of the treatment alternatives, international 

standards and environmental acceptability. 

The basic consideration that went into the development of the standards were, therefore, as 

follows: 

 The characteristics of effluent from large pulp and paper/newsprint/rayon grade 

pulp with chemical recovery system; 

 Achievability and techno-economic feasibility of various treatment alternatives; 

and 

 Environmental acceptability. 

Standards for liquid and gaseous emissions for large pulp and paper/newsprint/rayon grade 

pulp mills with chemical recovery are tabulated below: 

Table 6.2: Standard limits for effluent and emissions 

1. Liquid Emissions 

Parameters Limits 

pH 6.5-8.5 

Suspended Solids 100 mg/l 

BOD (5 days at 20 deg. C) 30 mg/l 

COD 350 mg/l 

FLOW: 

i) Paper mills 

ii) Newsprint/rayon grade pulp 

mills 

 

200 cum/tonne of product 

175 cum/tonne of product 

2. Gaseous Emissions from Recovery Boiler 

Parameter Limits 

Particulate matter 250 mg/Nm
3
 

H2S 10 mg/Nm
3
 

 

Permissible limits for colour, which is contributed mainly from lignin, are not prescribed 

because no suitable economic technology is presently available. 

6.2 EFFLUENT TREATMENT PLANT AT NAINI PAPERS LIMITED,  

KASHIPUR 

Effluent Treatment Plant at Naini Papers Limited is of 10 MLD capacity and the process 

used for the treatment of mill wastewaters is Activated Sludge Process which is the most 

predominant process in Indian Pulp and Paper Industry. The wastewater from the unit is 

being segregated into two streams. One stream is drained water from the digester, known 

as black liquor, and another stream is drained from pulp bleaching, paper machine and felt 



78 

washings. The drained wastewater from unbleached pulp washing goes for soda-ash 

recovery plant and the other stream goes to ETP for further treatment. 

The soda recovery plant has primarily two sections, i.e., evaporation of weak black liquor 

and incineration of thick black liquor. The weak black liquor is generated from brown 

stock washing system in pulp mill. Evaporation section is designed to concentrate weak 

black liquor from 8% to 15% total solids at the evaporation rate of 75 m
3
/hr. The semi-

concentrated black liquor is further concentrated from 25% to 45% dry solids in a direct 

contact ventury scrubber with the help of hot flue gases. The incineration of black liquor at 

45% solids is completed in a fluidized bed reactor. The FBR is designed to match the 

capacity with evaporation plant. After incineration, sodium carbonate pallets are produced 

which is sold in the market. 

Drained water from pulp bleaching, raw material washing, machine and felt washing goes 

to the effluent treatment plant for treatment. Considering all the features of the effluent, 

activated sludge process is being adopted for the treatment of the mixed effluent. From the 

equalization tank, the effluent is taken for color removal and pH adjustment, which is 

favorable for Bio-decomposition on oxidation and also removes oil & grease to two nos. of 

setting tank known as primary clarifier tank no. 1 & 2 through a flash mixing tank. This 

operation is being carried out with the addition of suitable chemicals. 

Effluent from primary clarifier tank overflows to the reactor, where the bio-decomposition 

is being carried out by introducing the oxygen from the atmosphere with the help of 

surface aerators. This operation is carried out in a tank known as aeration tank.  After 

decomposition of the effluent takes place, the coagulated liquor flows down to two nos. of 

secondary clarifiers, wherein suitable retention time is provided so that the sludge from the 

liquor settles down. Treated clear water is being disposed off into the drain. 

From the secondary settling tank, part of the sludge is recycled to the aeration tank as per 

the need and the rest is constantly rejected to the specially designed sludge drying beds. 

Drained water from these beds is back to the equalization tank and sludge is scrapped 

periodically and lifted & used by cardboard manufacturers. 

Table 6.3: Details of Equipment in existing E.T.P. (Naini Papers Limited) 

S. No. Items Size (Mtr.) Units 

1 Equalization Tank 5.0 X 3.0 X 2.0 (D) 1 

2 Primary Clarifier no. 1 20.0 Ǿ X 3.25 (D) 1 

3 Primary Clarifier No. 2 19.0 Ǿ X 3.5 (D) 1 

4 Aeration Tank 60.0 X 30.0 X 3.5 (D) 1 

5 Secondary Clarifier No. 1 18.0 Ǿ X 3.25 (D) 1 

6 Secondary Clarifier No. 2 17.0 Ǿ X 3.25 (D) 1 

7 Sludge Filter 8„Ǿ x 10‟ face length 1 

8 Aerator 30 HP 8 



79 

9 Feed Pumps 35 HP 2 

10 Pump for Sludge Removal 
Primary Clarifier 1 & 2 (15 HP) 1 each 

Secondary Clarifier 1 & 2 (15 HP) 1 each 

11 Rake Arms 
Primary Clarifier 1&2 (2 HP) 1 each 

Secondary Clarifier 1 & 2 (2 HP) 1 each 
 

Table 6.4: Chemical Consumption in E.T.P. (Naini Papers Limited) 

 

Sr. No. Month 
Chemical Consumption (Kgs) 

Urea DAP Lime Poly-electrolyte 

1 April 2842 1917 11775 110 

2 May 2894 1673 10646 105 

3 June 2700 1574 10812 90 

4 July 2979 346 0 0 

5 August 3100 2015 9574 85 

6 September 1755 1181 7274 61.5 

7 October 3100 2015 9305.2 84.25 

8 November 3483 1919 5842.8 57.5 

9 December 3552 2478 25795 110.25 

10 January 3220 2029 19241 84.25 

11 February 2745 1799 27026 105.75 

12 March 3100 2015 35509 122.5 

  TOTAL 35470 20961 172800 1016 

 

Table 6.5: Electricity Consumption in E.T.P. (Naini Papers Limited) 

 

S. No. Month Electricity (KWH) 

1 April 127326 

2 May 109595 

3 June 145016 

4 July 34661 

5 August 141803 

6 September 132126 

7 October 162420 

8 November 155083 

9 December 156942 

10 January 154536 

11 February 135503 

12 March 144963 

 Total 1599974 



80 

Figure 6.2: Chemical and Electricity Consumption in ETP (Naini Papers Limited) 

  

1

10

100

1000

10000

100000

1000000

Urea

DAP

Poly-electrolyte

Lime

Electricity (KWH)



81 

6.3 EFFLUENT TREATMENT PLANT AT NAINI TISSUES LIMITED, 

KASHIPUR 

The Effluent Treatment Plant installed at Naini 

Tissues Limited, Kashipur is of 10 MLD capacity 

for the treatment of wastewaters generated from the 

process of paper making from agricultural residues 

like wheat straw and bagasse. There are two 

streams from the plant through which the effluent 

from various section of the mill is taken to the ETP. 

The first stream consists of the effluent generated 

from wheat straw & bagasse washing, Paper Machine, and Stock Preparation Wastewater. 

Second stream consists of effluent generated from bleaching plant section of the mill and is 

taken to the foam yard in an underground line.  

The two wastewater streams to the ETP constitutes a total volume of about 6000 m
3
/day 

which is combined in a foam yard with dimensions as 19m X 10m X 2m. The combined 

effluent is then further passed through the bar screen and is allowed to enter into the 

equalization tank with a  diameter of 5m and  side water depth (SWD) of 2.5m. The 

equalization tank has a total volume of about 49m
3
. From Equalization Tank, the effluent is 

then pumped into the overhead tank (size-4m X 2m X 1.5m) with the help of pumps (2 in 

nos. – one working and one standby) with a capacity of 450 m
3
/hrs each having pump 

efficiency of about 80%. 

Figure 6.3: Flow Diagram of the Effluent Treatment Plant at Naini Tissues Limited 



82 

Figure 6.4: Foam Yard for collection of Bleaching Wastewater and Combined 

Wastewater from the manufacturing process 

 

Figure 6.5: Equalization Tank in Effluent Treatment Plant (Naini Tissues Limited) 

  



83 

Figure 6.6: Primary Clarifier in ETP (Naini Tissues Limited) 

The outlet of the overhead tank feeds the effluent into primary clarifier which has a 

diameter of about 30m with a side water depth of 2.5m. The total volume of the primary 

clarifier is 1768 m
3
 with a retention time (detention period) of about 6 hours. In the 

primary clarifier, the suspended solids present in the effluent get settled at the bottom of 

primary clarifier which is then pumped to a sludge filter which further removes suspended 

solids. The filtered back water goes back into the inlet drain of the primary clarifier. 

Overflow of primary clarifier is then passed through an aeration tank which consists of two 

chambers; first one is a service chamber and second one is main aeration tank. The effluent 

enters into first chamber of aeration tank (aeration tank no. 1 size -16m X 22m X 3.75m 

SWD, Volume=1320 m
3
). Now, the overflow of this chamber feeds the effluent into the 

launder of main aeration tank of size - 42m X 34m X 3.5m SWD with a volume of about 

4998 m
3
. Hence, the total volume of aeration tank becomes 6318 m

3
 and retention time is 

kept at 21.7 Hrs. There are a total of 9 nos. of floating and fixed type aerators in both the 

aeration tank (four nos. of aerators are provided with 10 H.P motor and 5 nos. of aerators 

are provided with 50 H.P motor), which is sufficient to provide a minimum DO level of 1.2 

ppm and MLSS of 3200-3500 mg/l. Urea and DAP dosing is provided in the aeration tanks 

to fulfill the nutrient demand for an optimum growth of biomass and to maintain an 

appropriate F/M ratio. An optimum dissolved oxygen level along with biomass 

concentration is maintained to treat the effluent. 

 



84 

 

Figure 6.7: Aeration Tanks in Effluent Treatment Plant (Naini Tissues Limited) 

 



85 

 

Figure 6.8: Chemicals Used in ETP Process (Naini Tissues Limited) 

The outlet of the aeration tank passes to secondary clarifier (Size – 32m Diameter with 1.5 

SWD and Total Volume = 1200 m
3
; Retention Time is to be kept at 4.1 Hours). In the 

secondary clarifier, the excess biomass settles down which is partly re-circulated into the 

aeration tank to maintain the biomass level and the overflow from the secondary clarifier 

goes to final discharge into the surrounding nallah just flowing along the boundary of the 

plant.    

Figure 6.9: Secondary Clarifier in ETP (Naini Tissues Limited) 

The sludge settled at the bottom of the primary clarifier is taken into a sludge tank. The 

excess secondary clarifier sludge remained after recirculation into aeration tank is also 

mixed with primary clarifier sludge and this sludge is then passed through vacuum 

operated sludge filter. The water drained during dewatering process of sludge is being 

taken back into the equalization tank. The dewatered sludge is sold to nearby cardboard 



86 

manufacturers. The details of the equipments in ETP are given in Table 6.6 while the 

chemical and electricity consumption are given in Table 6.7 and Table 6.8 respectively. 

 

 

Figure 6.10: Sludge Thickener Facility and Sludge Storage Area 

 

Table 6.6: Details of Equipment in existing E.T.P. (Naini Tissues Limited) 
 

S. No. Items Size (Mtr.) Units 

1 Equalisation Tank 5.0  Ǿ x 2.5 (SWD) 1 

2 Primary Clarifier 30.0 Ǿ X 2.5 (SWD) 1 

3 Aeration Tank No. 1 16.0 X 22.0 X 4.1 (SWD) 1 

4 Aeration Tank No. 2 42.0 X 34.0 X 3.5 (SWD) 1 

5 Secondary Clarifier 32.0 Ǿ X 1.5 (SWD) 1 

6 Sludge Filter System 2.5 Ǿ X 3.0 Face Length 1 

7 Aerator 50 HP 5 

8 Aerator 10 HP 4 

9 Feed Pumps 30 HP 2 

 

10 
Pump for Sludge Removal 

Primary Clarifier 20 HP 1 

Secondary Clarifier 20 HP 1 

11 Rake Arms 
Primary Clarifier 5 HP 1 

Secondary Clarifier 2 HP 1 

 

All dimesions given above of equalization tank, primary clarifier, aeration tank, secondary 

clarifier & sludge filter system are in meters. 

 



87 

Figure 6.11: EFFLUENT TREATMENT PLANT FLOW SHEET (NTL) 

 

FOAM 

YARD 

OVER HEAD 

TANK 

      AERATION TANK                                   

 
Chamber 3  Chamber 2 

 

 

 

 

 

 (34 m X 34 m X 3.5 m) overall 
 

 

Chamber 4  Chamber 1 

 

 

SLUDGE PRESS 

SLUDGE 

TANK  
(Ф 4.5 m, 

D  2.5 m) 
Filterate for Primary Clarifier Feed 

 

Treated Effluent 

partially reused 

and remaining 

discharged into 

Dhandi Nullah 

 

SECONDARY 

CLARIFIER 

(Ф 33 m, 

1.25 m SWD) 

Sludge Recirculation 

 

Sludge sold to 

paperboard 

manufacturers 

Bar Screen

  
Chlorine 

Washer 

Effluent 

Urea  

 

PRIMARY 

CLARIFIER     
(Ф 30 m, 

2.5 m SWD) 

 
DAP 

Equalisation tank 

Dia = 5m 

Depth = 

2.5 m 



88 

Table 6.7: Chemical Consumption in E.T.P. (Naini Tissues Limited) 

 

Sr. 

No. 

Month Chemicals Consumption (Kgs)  

Urea  DAP  Polyelectrolyte Lime 

1 April 4250 2833 166 17100 

2 May 4650 3784 185 18400 

3 June 4475 2983 144 17850 

4 July 4350 2899 172 17400 

5 August 4550 3033 182 18200 

6 September 4350 2865 173 17100 

7 October 4600 3066 183 481195 

8 November 3797 4214 180 17800 

9 December 4297 3299 170.45 18400 

10 January 5475 3916 131 13129 

11 February 4200 2800 168 17100 

12 March 5300 3520 186 20670 

  Total 54294 39212 2040.45 674344 

 

 

Table 6.8: Electricity Consumption in E.T.P. (Naini Tissues Limited) 

 

S. No. Month Electricity (KWH) 

1 April 144933 

2 May 161674 

3 June 152684 

4 July 152660 

5 August 127757 

6 September 127851 

7 October 154723 

8 November 163563 

9 December 170250 

10 January 174602 

11 February 161837 

12 March 180277 

 TOTAL 1872811 

 



89 

Figure 6.12: Chemical and Electricity Consumption in ETP (Naini Tissues Limited) 

 

 

 

 

 
 

 

  

1

10

100

1000

10000

100000

1000000

A
p

ri
l

M
ay

Ju
n

e

Ju
ly

A
u

gu
st

Se
p

te
m

b
er

O
ct

o
b

er

N
o

ve
m

b
er

D
ec

em
b

er

Ja
n

u
ar

y

Fe
b

ru
ar

y

M
ar

ch

Urea 

DAP 

Polyelectrolyte

Lime

Electricity (KWH)



90 

CHAPTER 7 
 

RESULTS AND DISCUSSION 
 

7.1  CHEMICAL CHARACTERIZATION OF DRAINS TO ETP 

 
Chemical characterization of the drains was done so as to get an overview of what type of 

wastewater is being submitted to drains and then finally to Effluent Treatment Plant at 

Naini Tissues Limited, Kashipur. For carrying out the same, some locations were identified 

and in this regard, samples were collected on 15/01/2011. The parameters studied were pH, 

Total Suspended Solids (TSS), Biochemical Oxygen Demand (BOD), and Chemical 

Oxygen Demand (COD). Also, the chemical characterization of chemical recovery drain to 

the ETP was done as shown in Table 7.2. Analysis of the samples collected was made in 

accordance of Standard Methods for Examination of Water and Wastewater. The results of 

the same are given in Table 7.1. 

 

Table 7.1: Chemical Characterization of Drains to ETP (Naini Tissues Limited) as on 
15/01/2011 

 

Location 

 

Parameters 

pH TSS      

(mg/l) 

BOD (3-day, 27
o
C) 

(mg/l) 

COD (mg/l) 

Unbleached Waste 

Water 

7.1 930 1157 3305 

Paper Machine Reject 

(Centri-Cleaner Reject) 

7.8 322 403 2326 

Clear Save-All 7.2 310 43 163 

Alkali Washer Seal Pit 8.5 180 475 1380 

Hypo – I Seal Pit 7.4 170 220 880 

Hypo – II Seal Pit 7.7 220 13 1183 

Wet Washing Riffler 7.15 210 497 1346 

Wet Washing (Pulping) 5.6 2390 1407 7100 

 

It has been observed that the pulping operation i.e. Wet Washing, generates wastewater 

which has high TSS (2390 mg/l) in form of unused fiber materials, high BOD (1407 mg/l) 

and very high COD (7100 mg/l) as per Table 7.1. From Table 7.1, it can be inferred that 

Wet Washing (Pulping), Wet Washing Riffler (BOD – 497 mg/l and COD – 1346 mg/l) 

and Unbleached wastewater (TSS – 930 mg/l, BOD – 1157 mg/l and COD – 3305 mg/l) 

contributes to the pollution load to the ETP as other drains have moderate values of BOD 

and Total Suspended Solids. The waste water from Clear Save-All process is generally 

being reused in washing operation itself before it has to be submitted finally to ETP along 



91 

with other wastewaters. Also, some of the wastewater from Hypo –II Seal Pit (TSS – 220 

mg/l and BOD – 13 mg/l) is being reused in the Hypo Washer – II and Alkali Washer itself 

and rest is being submitted to the ETP drain. 

Table 7.2: Chemical Characterization of Chemical Recovery Drain to ETP (Naini 

Tissues Limited) as on 18/01/2011 

Location Parameters 

pH TSS      

(mg/l) 

BOD (3-day, 27
o
C) 

(mg/l) 

COD 

(mg/l) 

Color 

(Pt-Co 

Units) 

Chemical Recovery Drain 9.5 110 425 754 2925 

 

The recovery drain from the Chemical Recovery Plant is also being submitted into the ETP 

drain as a separate drain which gets mixed into the combined wastewater drain just before 

the Foaming Tank. However, the practice is not done regularly and is only done when there 

is some maintenance issues with the recovery plant or if washing operation is being carried 

out. The wastewater was found to be light black in colour as it contains mostly the oil 

which is used in the evaporators in Chemical Recovery Plant and diluted black liquor. This 

drain generally comprises of wastewater generated from washing of the Chemical 

Recovery Plant Evaporators and hence doesn‟t has a high TSS concentration (110 mg/l). 

The wastewater has a high BOD (425 mg/l), COD (754 mg/l) and Colour (2925 Pt-Co 

Units) as per Table 7.2 adding up to the combined wastewater drain coming from the 

manufacturing process. This drain is only submitted to the ETP whenever there is a 

washing/cleaning operation of the Chemical Recovery Plant as per the requirement of the 

same. 

 

7.2 PERFORMANCE EVALUATION OF ETPS 

Performance evaluation of an Effluent Treatment Plant (ETP) is carried out in order to 

assess the performance efficiency of the ETP units. It provides information about the 

removal efficiency of various important parameters such as pH, BOD, COD and Colour at 

different points in an ETP. By evaluating the performance of the ETP, one can assure of its 

working efficiency and also to investigate that whether the ETP is running with full 

optimization with no or little maintenance required. 

A comprehensive program to evaluate performance evaluation of ETPs at Naini Papers 

Limited and Naini Tissues Limited was undertaken in January 2011, prior to which the 

wastewater generation and management of the whole mill was studied. Also, the samples 

were collected on daily basis and analysis was carried out as per the Standard Methods for 

Examination of Water and Wastewater, APHA. 



92 

The points of sampling in case of both the ETPs taken into consideration were Combined 

Wastewater Drain, Primary Inlet, Primary Outlet and Secondary Outlet while assessing the 

performance evaluate of the ETPs. The results of the parameters at the aforementioned 

sampling points are indicated in Table 7.3 to Table 7.8. Effluent Treatment Plant installed 

at Naini Tissues Limited was first taken up for sampling and analysis. In this regard, 